




Patrick C. Flynn, Vice President of Operations

Michael A. Wilson, Regional Manager





 

00530-1 
 

 
SECTION 00530 

 
NOTICE TO PROCEED FORM 

 
 

To: TLC Diversified, Inc. 

 2719 17th Street East, Palmetto, FL 34221 
 

Notice to Proceed Date:  January 5th, 2021                 
 

Project Name:  Mid-County WWTP Headworks     
 

Bid No.:   140056019   
 
 
 

You are hereby notified to commence WORK in accordance with the Agreement dated 
August 8th, 2020. This Notice authorizes the CONTRACTOR to commence construction on 
the above date and, in accordance with the Agreement, all work shall be substantially 
complete within 540 330 calendar days of the date of this Notice to Proceed. Therefore, 
[...]
considered to be public records and will be made available to the public or the media upon request. Therefore, your e‐mail 
messages may be subject to public disclosure. 
 

 Please consider the environment before printing this e-mail.  
 
 

From: Ecker, Sarah <Sarah.Ecker@kimley‐horn.com>  
Sent: Tuesday, July 7, 2020 3:40 PM 
To: SWD_WF_Permitting <SWD_WF_Permitting@dep.state.fl.us> 
Cc: Mike Wilson <Mike.Wilson@uiwater.com>; Hughes, Shelby <Shelby.Hughes@kimley‐horn.com>; Rice, Madison 
<Madison.Rice@kimley‐horn.com> 
Subject: 62‐620.910(9) / Application for Minor Revision to a Wastewater Facility/ FL00349789 / Pinellas 
 
Hello, 
 
Kimley‐Horn has been authorized by Utilities, Inc. of Florida to provide engineering services for the Mid‐County WWTP 
Headworks project. This project consists of a minor modification to the facility, including a new headworks structure and 
the addition of a grit removal system. 
 
Please see the following documents attached for your review: 

 62‐620.910(9) ‐ Application for a Minor Revision to a Wastewater Facility or Activity Permit 

 Mid‐County WWTP Headworks – Plans 
 
The associated permit fee will be paid through the DEP business portal once we receive the email with the necessary 
information. 
 
The associated parties for this permit application are: 
Shelby Hughes, P.E. (shelby.hughes@kimley‐horn.com) 
Patrick Flynn (patrick.flynn@uiwater.com) 
Mike Wilson (mike.wilson@uiwater.com) 
 
Please let us know if you need any additional information. 
 
Thanks, 
 
Sarah Ecker, E.I. 
Kimley-Horn | 100 Second Avenue South, Suite 105N, St. Petersburg, FL. 33701 
Direct: 727 498 2329 | Main: 727 547 3999 
 



 

FLORIDA DEPARTMENT OF 

Environmental Protection 
 

Southwest District Office 

13051 North Telecom Parkway #101 

Temple Terrace, Florida 33637-0926 

Ron DeSantis 
Governor 

 

Jeanette Nuñez 

Lt. Governor 

 

Noah Valenstein 

Secretary 

 
 

www.floridadep.gov 

 

   

July 22, 2020 

 

 

 

 

 

 

 

 

 

Re: Minor Revision 

Mid-County WWTF 

 PA File No. FL0034789-014-DW1/MR 

 Pinellas County 

 

Dear Mr. Flynn: 

 

In accordance with Rule 62-620.325(2), Florida Administrative Code, the Department completed 

minor revisions of the above-referenced domestic wastewater facility permit, FL0034789, which 

expires on August 4, 2021. 

 

The current permit description was revised to include the construction of a new headworks 

including fine screens and a grit removal system. This modification did not change the current 

Discharge Monitoring Reports (DMRs).  

  

The revised permit is enclosed.  Please replace the previous documents in their entirety.  Please 

note that the original permit issuance and expiration dates still apply. 

 

Also, please note that monitoring requirements under this permit are effective immediately. If you 

have any questions, you may contact Alexandria Moorehead at (813) 470-5704  or via email at 

Alexandria.Moorehead@FloridaDEP.gov.  

  

      

Sincerely, 

 

 

 

_________________________ 

Pamala Vazquez 

Program Administrator 

Permitting & Waste Cleanup Program 

Southwest District 

 

PERMITTEE: 

Mr. Patrick C. Flynn, Vice President of Operations 

Utilities, Inc. of Florida 

200 Weathersfield Avenue 

Altamonte Springs, Florida 32714 

pcflynn@uiwater.com 



Mr. Patrick C. Flynn, Vice President of Operations 

Page 2 

July 22, 2020 

 

www.dep.state.fl.us 

cc:   

EPA Region IV – Water Management, r4npdespermits@epa.gov  

Monica Sudano, FDEP-Tallahassee, Monica.Sudano@floridadep.gov  

Shelby Hughes, P.E., Kimley-Horn, shelby.hughes@kimley-horn.com  

Sarah Ecker, E.I., Kimley-Horn, sarah.ecker@kimley-horn.com  

Mike Wilson, Utilities, Inc., mike.wilson@uiwater.com  

Astrid Flores-Thiebaud, DEP SWD, astrid.floresthiebaud@floridadep.gov 

Steve Thompson, FDEP SWD, Steve.Thompson@floridadep.gov 

Gerald Loesch, DEP SWD, gerald.loesch@floridadep.gov 

Erica Peck, DEP SWD, erica.peck@floridadep.gov  

Alexandria Moorehead, DEP SWD, alexandria.moorehead@floridadep.gov  

 

 



www.floridadep.gov  

 

FLORIDA DEPARTMENT OF 

Environmental Protection 
 

Southwest District Office 

13051 North Telecom Parkway #101 

Temple Terrace, Florida 33637-0926 

Ron DeSantis 
Governor 

 

Jeanette Nuñez 

Lt. Governor 

 

Noah Valenstein 

Secretary 

 

STATE OF FLORIDA 

DOMESTIC WASTEWATER FACILITY PERMIT 

PERMITTEE: PERMIT NUMBER: FL0034789 (Minor) 

Mid-County Services, Inc. FILE NUMBER: FL0034789-013-DW1P/NR 

ISSUANCE DATE: August 5, 2016 

PA FILE NUMBER:       FL0034789-014-DW1/MR 

REVISION DATE:          July 22, 2020 

RESPONSIBLE OFFICIAL: EXPIRATION DATE: August 4, 2021 

Mr. Patrick C. Flynn, Vice President of Operations 

Utilities, Inc. of Florida 

200 Weathersfield Avenue 

Altamonte Springs, Florida 32714-4027 

(407) 869-1919 

pcflynn@uiwater.com 

 

FACILITY: 

Mid-County WWTP 

2299 Spanish Vista Drive 

Dunedin, FL 34698-9438 

Pinellas County 

Latitude: 282' 16 " N Longitude: 8244' 31" W 

This permit is issued under the provisions of Chapter 403, Florida Statutes (F.S.), and applicable rules of the Florida 

Administrative Code (F.A.C.) and constitutes authorization to discharge to waters of the state under the National Pollutant 

Discharge Elimination System.  This permit does not constitute authorization to discharge wastewater other than as expressly 

stated in this permit.  The above-named permittee is hereby authorized to operate the facilities in accordance with the documents 

attached hereto and specifically described as follows: 

WASTEWATER TREATMENT 

An existing 0.90 million gallons per day (MGD) Annual Average Daily Flow (AADF), Type I, advanced wastewater treatment 

facility consisting of two separate treatment trains:  flow is directed through one static screen, followed by one equalization 

basin of 200,000 gallons total volume and then a flow splitter box which separates the flow into a 0.30 million gallons per day 

(MGD) treatment train and 0.60 million gallons per day (MGD) treatment train.  The 0.30 million gallons per day (MGD) 

treatment train consists of six aeration basins, 349,000 gallons of total aeration volume and one clarifier of 92,000 gallons total 

volume with 1,025 square feet total surface area.  The 0.60 million gallons per day (MGD) treatment train consists of two 

300,000-gallon aeration basins, 600,000 gallons of total aeration volume and one clarifier of 98,000 gallons total volume with 

1,086 square feet total square area.  The two treatment trains are combined into four 5,000 gallon clarified effluent holding 

tanks, three deep-bed denitrification filters of 48,000 gallons total volume and 367 square feet of total surface area, one effluent 

holding tank of 16,000 gallons total volume, a chlorination/dechlorination chamber of 37,400 gallons total volume comprised 

of a 34,000 gallon chlorine contact chamber and a 3,400 gallon dechlorination chamber, one aerobic digester of 41,000 gallons 

total volume, and one sludge holding tank of 43,500 gallons total volume.  This facility is operated to provide advanced 

wastewater treatment and high-level disinfection. 



PERMITTEE: Mid-County Services, Inc. PERMIT NUMBER: FL0034789-014-DW1/MR 

FACILITY: Mid-County WWTP  

 

 

2 

 

 

 

MODIFICATION 

 

Removal of the existing static screen and associated grating and the construction of a new headworks including fine screens 

and a grit removal system. 

 

AFTER MODIFICATION 

 

An existing 0.90 million gallons per day (MGD) Annual Average Daily Flow (AADF), Type I, advanced wastewater treatment 

facility consisting of two separate treatment trains. Flow is pumped from the Master Lift Station to the Headworks Structure, 

which includes fine screening and grit removal and is then routed to one equalization basin of 200,000 gallons total volume. 

The flow is pumped to a flow splitter box which separates the flow into a 0.30 million gallons per day (MGD) treatment train 

and 0.60 million gallons per day (MGD) treatment train.  The 0.30 million gallons per day (MGD) treatment train consists of 

six aeration basins, 349,000 gallons of total aeration volume and one clarifier of 92,000 gallons total volume with 1,025 square 

feet total surface area.  The 0.60 million gallons per day (MGD) treatment train consists of two 300,000-gallon aeration basins, 

600,000 gallons of total aeration volume and one clarifier of 98,000 gallons total volume with 1,086 square feet total square 

area.  The two treatment trains are combined into four 5,000 gallon clarified effluent holding tanks, three deep-bed 

denitrification filters of 48,000 gallons total volume and 367 square feet of total surface area, one effluent holding tank of 

16,000 gallons total volume, a chlorination/dechlorination chamber of 37,400 gallons total volume comprised of a 34,000 

gallon chlorine contact chamber and a 3,400 gallon dechlorination chamber, one aerobic digester of 41,000 gallons total 

volume, and one sludge holding tank of 43,500 gallons total volume.  This facility is operated to provide advanced wastewater 

treatment and high-level disinfection. 

 

REUSE OR DISPOSAL: 

Surface Water Discharge D-001: An existing 0.90 million gallons per (MGD) Annual Average Daily Flow (AADF) discharge 

into the Class III Fresh waters of Curlew Creek, WBID 1538A.  Curlew Creek flows into WBID 1538 of Curlew Creek Tidal 

Segment, Class III Marine waters, thence WBID 1528C of Clearwater Harbor (north), Class III Marine waters. The point of 

discharge is located approximately at latitude 28o 02' 18" N, longitude 82 o 44' 32" W. 

 

IN ACCORDANCE WITH: The limitations, monitoring requirements, and other conditions set forth in these cover sheets 

and Part I through Part IX on pages 3 through 22 of this permit.



PERMITTEE: Mid-County Services, Inc. PERMIT NUMBER: FL0034789-014-DW1/MR 

FACILITY: Mid-County WWTP  

 

 

3 

I. RECLAIMED WATER AND EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS 

A. Surface Water Discharges 

1. During the period beginning on the effective date and lasting through the expiration date of this permit, the permittee is authorized to discharge effluent from 

Outfall D-001 to Curlew Creek.  Such discharge shall be limited and monitored by the permittee as specified below and reported in accordance with Permit 

Condition I.B.7: 

    

Effluent Limitations 

 

Monitoring Requirements 

 

 

Parameter 

 

Units 

 

Max/Min 

 

Limit 

 

Statistical Basis 

Frequency of 

Analysis 

 

Sample Type 

Monitoring  

Site Number 

 

Notes 

Flow, to D-001 MGD Max 0.90 Annual Average Monthly Calculated FLW-01 See I.A.3 

Flow, to D-001 

MGD Max Report Monthly Average 5 Days/Week 

Recording Flow 

Meter with 

Totalizer 

FLW-01 See I.A.3 

BOD, Carbonaceous 5 

day, 20C 
mg/L Max 5.0 Annual Average Monthly Calculated EFD-01  

BOD, Carbonaceous 5 

day, 20C 
mg/L 

Max 

Max 

6.25 

10.0 

Monthly Average 

Single Sample 
Weekly 16-hr FPC EFD-01  

Solids, Total Suspended mg/L Max 5.0 Annual Average Monthly Calculated EFD-01  

Solids, Total Suspended 
mg/L 

Max 

Max 

6.25 

10.0 

Monthly Average 

Single Sample 
Weekly 16-hr FPC EFD-01 See I.A.6 

Solids, Total Suspended mg/L Max 5.0 Single Sample 4 Days/Week Grab EFB-01  

Nitrogen, Total mg/L Max 3.0 Annual Average Monthly Calculated EFD-01  

Nitrogen, Total 
mg/L 

Max 

Max 

3.75 

6.0 

Monthly Average 

Single Sample 
Weekly 16-hr FPC EFD-01  

Phosphorus, Total (as P) mg/L Max 1.0 Annual Average Monthly Calculated EFD-01  

Phosphorus, Total (as P) 
mg/L 

Max 

Max 

1.25 

2.0 

Monthly Average 

Single Sample 
Weekly 16-hr FPC EFD-01  

pH 
s.u. 

Min 

Max 

6.0 

8.5 

Single Sample 

Single Sample 
5 Days/Week Meter EFD-01  

Coliform, Fecal, % less 

than detection 
percent Min 75 Monthly Total Monthly Calculated EFA-01 See I.A.4 

Coliform, Fecal #/100mL Max 25 Single Sample 4 days/Week Grab EFA-01 See I.A.4 

Chlorine, Total Residual 

(For Disinfection) 
mg/L Min 1.0 Single Sample 5 Days/Week Meter EFA-01 See I.A.5 

Chlorine, Total Residual 

(For Dechlorination) 
mg/L Max 0.01 Single Sample Weekly Grab EFD-01  

Oxygen, Dissolved (DO) mg/L Min 5.00 Single Sample 5 Days/Week Grab EFD-01  

Nitrogen, Total ton/mth Max Report Monthly Total Monthly Calculated EFD-01 See I.A.7 



PERMITTEE: Mid-County Services, Inc. PERMIT NUMBER: FL0034789-014-DW1/MR 

FACILITY: Mid-County WWTP  

 

 

4 

    

Effluent Limitations 

 

Monitoring Requirements 

 

 

Parameter 

 

Units 

 

Max/Min 

 

Limit 

 

Statistical Basis 

Frequency of 

Analysis 

 

Sample Type 

Monitoring  

Site Number 

 

Notes 

Nitrogen, Total ton/yr Max 2.12 Annual Total Monthly Calculated EFD-01 See I.A.7 

Chronic Whole Effluent 

Toxicity, 7-Day IC25 

(Ceriodaphnia dubia)  

percent Min 100 Single Sample 
Semi-Annually; 

twice per year 
24-hr FPC EFD-01 See I.A.6 

Chronic Whole Effluent 

Toxicity, 7-Day IC25 

(Pimephales promelas)   

percent Min 100 Single Sample 
Semi-Annually; 

twice per year 
24-hr FPC EFD-01 See I.A.6 

 



PERMITTEE: Mid-County Services, Inc. PERMIT NUMBER: FL0034789-014-DW1/MR 

FACILITY: Mid-County WWTP  

 

 

5 

2. Effluent samples shall be taken at the monitoring site locations listed in Permit Condition I.A.1. and as 

described below: 

 

Monitoring Site Number 
 

Description of Monitoring Site 

FLW-01 Flow meter prior to discharge to Curlew Creek. 

EFD-01 After dechlorination and prior to surface water discharge to Curlew Creek. 

EFA-01 After disinfection and prior to dechlorination. 

               EFB-01 After filtration and prior to disinfection. 

3. Recording flow meters and totalizers shall be utilized to measure flow and calibrated at least annually. [62-

600.660(1)] 

4. Over a 30-day period, at least 75 percent of the fecal coliform values shall be below the detection limits.  No 

sample shall exceed 25 fecal coliforms per 100 mL.  No sample shall exceed 5.0 mg/L of total suspended solids 

(TSS) at a point before the application of the disinfectant.  Note:  To report the “% less than detection,” count the 

number of fecal coliform observations that were less than detection, divide by the total number of fecal coliform 

observations in the month, and multiply by 100% (round to the nearest integer).  [62-600.440(6)(a)]   

5. A minimum of 1.0 mg/L total residual chlorine must be maintained for a minimum contact time of 15 minutes 

based on peak hourly flow.  [62-600.440(5)(c), (6)(b), and (7)(c)] 

6. The permittee shall comply with the following requirements to evaluate chronic whole effluent toxicity of the 

discharge from outfall D-001. 

a. Effluent Limitation 

(1) In any routine or additional follow-up test for chronic whole effluent toxicity, the 25 percent inhibition 

concentration (IC25) for reproduction or growth shall not be less than 100% effluent. [Rules 62-

302.530(61) and 62-4.241(1)(b), F.A.C.] 

(2) For acute whole effluent toxicity, the 96-hour LC50 shall not be less than 100% effluent in any test. 

[Rule 62-302.500(1)(a)4. and 62-4.241(1)(a), F.A.C.] 

b. Monitoring Frequency 

(1) Routine toxicity tests shall be conducted once every six months, the first starting within 60 days of the 

effective date of this permit and lasting for the duration of this permit. 

c. Sampling Requirements 

(1) For each routine test or additional follow-up test conducted, a total of three flow proportional 24-hr 

composite samples of final effluent shall be collected and used in accordance with the sampling protocol 

discussed in EPA-821-R-02-013, Section 8. 

(2) The first sample shall be used to initiate the test.  The remaining two samples shall be collected according 

to the protocol and used as renewal solutions on Day 3 (48 hours) and Day 5 (96 hours) of the test. 

(3) Samples for routine and additional follow-up tests shall not be collected on the same day. 

d. Test Requirements 

(1) Routine Tests: All routine tests shall be conducted using a control (0% effluent) and a minimum of five 